
 

 
GCS (Pty) Ltd.     Reg No: 2006/717    Est.2008 

Offices:   Johannesburg (Head Office) | Durban | Gaborone  |  Lusaka  |  Maseru  | Windhoek  | Ostrava 

Director:  AC Johnstone 
www.gcs-na.biz 

45 Feld Street, Windhoek, Namibia 

PO Box 81808, Windhoek, Namibia 

Tel: (+264) 61 248 614   Fax: (+264) 61 238 586     Web:  www.gcs-na.biz 

 
 

 
Environmental and Social Impact Assessment for 
the Proposed Rundu Purification Plant Upgrade, 

Rundu, Kavango East Region 
 

Scoping Report 

 

Version – Final 

 

22 September 2022 

 

Namibia Water Corporation Ltd   

GCS Project Number: 21-0009 

Client Reference: P-NA-E00-005 

 

 
 
 
 
 
 
 
 



NamWater                                                                        Rundu Purification Plant Upgrade  
[...]
The Proponent proposes to upgrade the existing water supply schemes at Rundu and 

Nkarapamwe (inclusive of construction of a new WTP at Rundu with a capacity of 1 800 m3/h, 

upgrading of water abstraction, reservoirs and conveyance systems) and the decommissioning 

of associated redundant infrastructure at Rundu and Nkarapamwe. The locality and overview 

of the existing schemes and proposed infrastructure can be seen on Figure 2-1 to Figure 2-4. 



 NamWater              Rundu Purification Plant Upgrade 

21-0009                                                                                                                                                            22 September 2022  Page 5 

 

Figure 2-1: Locality of the existing Rundu Purification Plant  

 



 NamWater              Rundu Purification Plant Upgrade 

21-0009                                                                                                                                                            22 September 2022  Page 6 

 

Figure 2-2: Overview of existing Rundu water supply network inclusive of proposed upgrades 
 
 
 



 NamWater              Rundu Purification Plant Upgrade 

21-0009                                                                                                                                                            22 September 2022  Page 7 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2-3: Sikondo/Mupini Scheme Pipeline 



 NamWater              Rundu Purification Plant Upgrade 

21-0009                                                                                                                                                            22 September 2022  Page 8 

 

Figure 2-4: Kayengona Scheme Pipeline 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 9 

 

The coordinates of the existing and proposed infrastructure are outlined in Table 2-1 below. 
 
Table 2-1: Coordinates of existing and proposed infrastructure 
Infrastructure Latitude Longitude 

Existing River Intake -17.909285 
 

19.761674 
 

Proposed River Intake -17.909144 
 

19.762107 
 

Rundu 
Proposed Rundu WTW -17.909910 19.768728 

 
Existing Nkarapamwe Booster Pump Station -17.912553 19.766458  
Existing circular 900m3 concrete Reservoir at 
Rundu site 

-17.917057 
 

19.763379 
 

Existing circular 6000m3 concrete at Rundu site -17.917169 
 

19.763894 
 

Existing circular 2500m3 concrete at Rundu site -17.917547 
 

19.763369 
 

Existing circular 2270m3 concrete at Rundu site -17.917516 
 

19.763648 
 

Proposed circular 16000m3 concrete at Rundu 
site 

-17.917396 19.765073 

Intermediate Hospital 
Existing Elevated Tank Intermediate Hospital -17.916044 

 
19.768971 

 
Proposed Elevated Tank Intermediate Hospital -17.916092 19.769053 

 
Donkerhoek 

Existing Elevated Tank Donkerhoek -17.921568 
 

19.777786 
 

Nkarapamwe 

Proposed new Elevated Tank Nkarapamwe -17.926215 19.779753 
 

Proposed new circular 16000m3 concrete 
reservoir at Nkarapamwe 

-17.926772 
 

19.779701 
 

Existing circular 9000m3 rectangular reservoir at 
Nkarapamwe 

-17.926777 
 

19.779111 
 

Existing circular 12000m3 concrete reservoir at 
Nkarapamwe 

-17.926143 
 

19.778925 
 

Industrial Area 

Existing Elevated Tank Industrial Area -17.923172 
 

19.751547 
 

Sauyemwa 

Existing Elevated Tank Sauyemwa -17.925485 
 

19.747619 
 

Kehemu 

Existing Elevated Tank Kehemu -17.925692 
 

19.789511 

Military Base 
Existing Elevated Tank Military Base -17.960249 

 
19.728140 

 
Existing circular 200m3 concrete Reservoir 
Military Base 

-17.960060 
 

19.727754 
 

Existing circular 750m3 concrete Reservoir 
Military Base 

-17.960488 
 

19.727308 
 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 10 

 

Infrastructure Latitude Longitude 

New Elevated Tanks 

Proposed new elevated tank at site no. 1 -17.929417 19.792279  
Proposed new elevated tanks at site no. 5 -17.928295 19.722855  

Villages 

Kayengona -17.892193 
 

19.878565 
 

Mupini/Sikondo -17.872411 
 

19.630409 
 

Masivi -17.976028 
 

19.713845 
 

 

2.1.1 Overview of the existing water supply scheme 

The Nkarapamwe Scheme currently comprises of submersible pumps on floating pontoons in 

the Kavango River that supplies raw water to sand pressure filters at the Nkarapamwe plant 

through an intermediate booster pump station. After treatment, the clear water is then 

stored in two ground level concrete reservoirs (i.e., a 9,000m³ rectangular reservoir and a 

12,000m³ circular reservoir). A pump station at the Nkarapamwe plant transmits water to 

the Donkerhoek elevated tanks, Kehemu elevated tanks and pumps into the distribution 

network; while a gravity main feeds two ground level reservoirs at the Rundu Airport/Military 

Camp which is then pumped into the Military elevated tanks by a local booster pump station. 

The Rundu Scheme currently comprises of a raw water abstraction tower (Figure 2-5) that 

supplies raw water to sand pressure filters at the Rundu plant. The clear water is stored in 

four ground level circular concrete reservoirs (i.e., 6000m³, 2500m³, 2250m³ and 750m³). A 

pump station at the Rundu site transmits the clear water to an elevated concrete tower and 

elevated tanks at the Industrial Area. A local booster pump station at the industrial tower 

supplies water to the Sauyemwa elevated tanks. 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 11 

 

 

Figure 2-5: Rundu Abstraction Tower 

2.1.2 Overview of the proposed development 

The project will focus on providing the necessary water supply infrastructure to meet the 

current and future water demands up to the 2037 horizon for the Rundu town area and a few 

surrounding villages (Kayengona, Mupini/Sikondo and Masivi). The proposed new 

infrastructure will consist of the following: 

• Component 1: The Raw Water Abstraction and Conveyance System - A new river 

intake structure on the Kavango River, immediately downstream of the existing 

intake tower, including new raw water pipelines to the new water purification plant. 

• Component 2: The New Rundu Treatment Plant - A new water purification plant 

with sufficient capacity for the 2037 horizon and allowances made for future 

potential expansion beyond this. 

• Component 3: The Rundu Treatment Plant Product Water Conveyance System - A 

new treated water pump station and pipelines to convey treated water from the new 

water purification plant to the existing Rundu and Nkarapamwe ground level 

reservoirs.  

• Component 4: Existing Water Supply Schemes - New pump stations and additional 

ground level reservoirs at Rundu and Nkarapamwe for storage. New dedicated 

pipelines to the elevated storage tanks as well as additional new elevated storage 

tanks within the Rundu town area. In addition, new pipelines supplying potable water 

to Kayengona, Mupini/Sikondo and Masivi. 

• Component 5: Decommissioning of Redundant Infrastructure – Decommissioning of 

any redundant infrastructure.   



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 12 

 

Each component outlined above is described in more detail below.  

2.1.2.1 Component 1: The Raw Water Abstraction and Conveyance System 
 
The current available total raw water abstraction capacity is approximately 715 m³/h 

between the existing Kavango River Abstraction Tower Pumps and Submersible River Pumps 

on Pontoons. The raw water conveyance includes 2 200mm diameter pipelines to Rundu and 

a 355mm diameter pipeline to Nkarapamwe passing through an intermediate booster pump 

station. Since the raw water abstraction and conveyance system requires a 2037 capacity of 

2000 m³/h with an ultimate capacity of 4000m³/h, the existing system is not adequate. 

Furthermore, the system is unable to cope with the current demand of 1,176 m³/h. 

The new raw water conveyance system will consist of the abstraction pumping system, to 

abstract the water from the river, and the raw water pipeline to convey the raw water to the 

new treatment plant in Rundu. The new treatment plant raw water requirement is 

2000 m3/h, which includes 10% treatment plant losses (for 20 hours plant operation), and the 

raw water conveyance system will be designed to cater for 4000 m3/h, to accommodate any 

future expansions.  The new plant capacity is 1800 m3/h. 

The alternatives considered in terms of the water abstraction works location and design are 

discussed in Chapter 6.  

2.1.2.2 Component 2: The New Rundu Treatment Plant 
 
The current available total water treatment capacity is approximately 558 m³/h between the 

existing facilities at Rundu and Nkarapamwe, which consist of pressure sand filters and 

chlorination facilities. The potential to upgrade or expand these facilities to the 2037 

capacity of 1800 m³/h is constrained due to the availability of space at the current sites. A 

new WTP will thus be constructed.  

The plant will be designed to ensure a maximum potable water output of 1800m3/h. A site 

has been identified (approximately 6 Hectare in size) to the north of the Rundu Police Station 

for the construction of the new plant.  The land was acquired after negotiation with the 

Rundu Town Council. 

Water Quality 

The new Rundu WTP will be designed to ensure that the water quality as well as the quality 

of the effluent adheres to the specified regulations as per the draft Water Resource 

Management Act, 2013 (Act No.11 of 2013) and its draft regulations.  

 

 

 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 13 

 

Process Design Criteria 

The raw water quality was analysed and indicated that there are some parameters which 

have an impact on process and treatment performance. These parameters include turbidity, 

colour, iron and hardness. It is thus necessary that the water treatment processes be designed 

to accomplish the following: 

• Turbidity control 

• Filtration 

• Disinfection and trihalomethanes (THM) control 

• Iron removal 

• Corrosion and scaling control 

• Residuals management 

 

Turbidity Control 

Based on NamWater’s previous experiences, Ferric Chloride performed poor in removing 

turbidity, and it has some disadvantages such as handling difficulties and safety issues. On 

the other hand, alum was noted to perform well but only at high dosage rates. Using only 

polyelectrolyte as coagulant performed good turbidity removal, based on the tests conducted 

in January 2015, October 2017 and September 2019. Once settled and filtered turbidity 

concentrations together with floc size were considered, optimum polyelectrolyte dosage rate 

was noted between 6 and 8 mg/l. 

Using polyelectrolyte as coagulant has also further advantage on metal salts besides its 

performance that no pH adjustment is needed for effective coagulation / flocculation 

process. Therefore, it is suggested to use: 

• Cationic type polyelectrolytes. The awarded works Contractor shall perform jar tests 

to select the suitable polyelectrolyte in terms of efficiency and cost. 

Selection of the polyelectrolyte will be based on its availability and price. The final decision 

shall be made after discussion with NamWater. 

Filtration 

Development of an efficient filter design depends on four interrelated design factors: (1) 

filter rate control, (2) filtration rate and surface area, (3) filter-media selection, and (4) 

filter backwash, media support, and underdrain system. The selection criteria for key design 

factors are briefly summarized below: 

Filter Rate Control. 

Three practical filter rate control systems could be used at the Rundu WTP. These are: 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 14 

 

• effluent-controlled constant-rate or constant-level, 

• influent-flow-splitting constant-rate, 

• variable declining-rate. 

Comparison of the three filter rate control systems led to propose an effluent-controlled 

constant-rate control for the Rundu WTP. The reasons for this selection are; superior filtrate 

quality throughout a filter run is expected as the filtration rate is kept constant by gradually 

reducing the head loss at the controller as the filter becomes clogged, and a longer filter run 

is expected, because head loss through the underdrain system is kept constant which also 

minimizes the backwash requirement. 

Filtration Rate and Surface Area. 

Proper filter media selection, and improved backwashing methods enable to design and 

operate of full-scale plants with a rate of filtration as high as 24 m3/m2.h. The American 

Water Works Association (AWWA) Direct Filtration Subcommittee recommended that the 

nominal filtration rates for direct filtration should range from 9.6 to 15 m3/m2.h. However, 

direct filtration is not expected for this design, so a filtration rate of 8 m3/m2.h at normal 

operation, as also recommended by NamWater, and filtrate rate of 10 m3/m2.h at n-2 case 

(i.e., one filter at backwashing and one filter out of operation for maintenance or other 

reason) will be used to design the filters. The estimated time between the backwashes is 24 

hours for each filter, with an estimated maximum head loss of 2.5 m through the dirty media. 

Filter Media Selection. 

For both high-rate and conventional filter designs, a medium-grained sand layer overlaid by 

a coarser, but lighter, anthracite coal layer has been used with success. Anthracite shall 

support removing of taste, odour (if exist), organic matter and colour from the water with 

its absorption effect. The effective size, uniformity coefficient, and specific gravity of the 

sand and anthracite should be specified in such a way that the two media are compatible. An 

anthracite layer with sufficient depth over a sand layer should be provided for an adequate 

degree of protection and storage volume to accommodate solids for conventional filtration. 

Filter Backwash, Media Support, and Underdrain. 

The selected backwash method should be capable of removing a large quantity of solids in a 

reasonable length of time. Using polyelectrolyte as coagulant, it is possible that the solids 

removed during filtration will be "sticky" and will have a tendency to adhere to the media, 

thus increasing the potential for mudball formation. Therefore, it is necessary that auxiliary 

scour systems, such as surface-wash scour, be provided in the design. The auxiliary surface 

wash should be used during conventional mode. This arrangement will provide the necessary 

flexibility for fluidization of a dual-media bed. 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 15 

 

The media support and underdrain system will consist of double-reserve graded gravel over 

a precast underdrain designed for backwash. It is estimated that a backwash rate of 36 to 42 

m3/m2.h will be required for a minimum of 10 minutes.  

Disinfection and THM control 

The disinfection process will be closely interrelated with THM control at the WTP. Use of free 

chlorine as the primary disinfectant in the plant (to meet contact time (CT) requirement), 

followed by chloramines for residual disinfection in the distribution system, will produce 

water that will consistently meet the maximum contaminant level (MCL) for the THMs. The 

general disinfection scheme was also shown to be most cost-effective for disinfection, THM 

control, and maintenance of desired residual in the distribution system. Multiple chlorine and 

ammonia feed points should be provided to control undesired slime growth and allow 

flexibility for meeting CT requirements, lower THM formation potentials, and chlorine 

demand. The chlorine and ammonia feed points should, therefore, include (1) raw water at 

the flash mix and (2) at the chlorine contract tank to clear water storage. 

Iron removal 

The iron in raw water occasionally exceeds the maximum acceptable concentration reaching 

0.6 mg/l, although average was 0.18 mg/l which is within the standards. An oxidation process 

needs to be implemented to precipitate and remove the iron as iron hydroxide from water. 

Potassium permanganate (KMnO4), chlorine or cascade aeration could be used for this 

purpose. As explained in sub-section C above, chlorine is expected to be dosed in raw water 

for pre-disinfection and THM control purpose. However, KMnO4 has additional advantages, 

besides oxidation of iron, there may be slight reduction in taste and odour causing compounds 

if any exists in raw water, chlorine demand, and THM formation potential. 

Best point of KMnO4 application is in the raw water line at the plant property, prior to flash 

mixing. It is expected that at 0.5 to 1 mg/l KMnO4 dosage will oxidize and precipitate iron. 

Corrosion and scaling control 

Production and supply of non-corrosive and non-scaling water is essential for water quality 

control and to prolong the life of the water distribution system. The Kavango River water is 

not stable and mildly corrosive. The corrosive effect of water is clearly visible in the 2500 m3 

Rundu Reservoir. Water must be stabilized to minimize its adverse effect by adding either of 

the following chemicals: 

o Carbon Dioxide (CO2) 

o Lime (CaO) 

o Soda Ash (Na2CO3) 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 16 

 

o Caustic Soda (NaOH) 

o Hydrochloric Acid (HCl) 

Soda ash is easier to handle and safer. It is also available in powder form and readily soluble 

in water. Therefore, it is proposed to use soda ash to stabilize the water. 

Residuals management 

There are two major residual sources that must be controlled at the WTP. These include the 

filter-backwash water from the filters and sludge from the sedimentation basins. Two options 

are proposed to handle and dewater the sludge, as outlined below. 

In Option 1, sludge from sedimentation tanks and dirty water from filter backwashes will be 

transferred to four identical sludge ponds operated as one duty, one standby, one drying and 

one redundant. Assuming 10% losses in a 2000 m3/h raw water inlet and 20 hr/day operation 

period, each pond shall have net volume of 4000 m3. Sludge depth shall be set as 0.6 m and 

gross depth will be 1.0 m, giving a total area of 16,000 m2 (1.6 ha). The footprint of the ponds 

will occupy a very large area on the site. Therefore, another approach/option on sludge 

dewatering is herewith proposed. 

In Option 2, backwash water recovery tank is introduced to settle the residuals and deliver 

the supernatant to the inlet of the coagulation – flocculation units. Settled residuals together 

with the solids withdrawn from the sedimentation tanks will be thickened in gravity 

thickeners up to 2 to 2.5% dry solids (DS). Overflow from the thickeners will also be returned 

to system. Estimated total sludge at 95th percentile case and on 24 h/d operation is 

approximately 1100 kg/d. Considering 2%DS for thickened sludge at the outlet of gravity 

thickeners, 55 m3/d thickened sludge flow rate is anticipated. 

Assuming a sludge loading rate of 80 kg DS/m2 and a total of four ponds with an average of 

100 days filling cycle and detention per pond, estimated area for each one, including 

additional area required for berms and access roads, is approximately 2,000 m2. Therefore, 

a total of 8,000 m2 (0.8 ha) area will be required for sludge drying. In addition, it is expected 

that, water loss will be in the range of 2% if backwash water recovery tank is implemented. 

Process Options 

• Iron Removal 

There are mainly two process alternatives for iron removal, as listed below: 

• Aeration 

• Oxidation with chemical addition 

Aeration 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 17 

 

Aeration oxidizes iron, rendering it insoluble form to precipitate and reduces the 

concentration of taste and odour if it exists in raw water. The most common used type of 

aeration process is cascade aeration. Besides its advantages, the major disadvantage is head 

loss of about 1 to 3 m and energy required to raise water. 

Oxidation with Chemical Addition 

As explained previously, potassium permanganate (KMnO4) together with chlorine is an 

effective method to remove iron from water. Furthermore, as stated therein, KMnO4 has the 

ability to reduce taste and odour causing compounds if any exists in raw water, chlorine 

demand, and THM formation potential. 

• Solid Separation 

After coagulation and flocculation, solids either tend to settle or float. Two solid separation 

processes exist that are sedimentation and flotation. Dissolved Air Flotation (DAF) process is 

the most known flotation process. It introduces pressurized air and water mixture to create 

floating media for solids to float. Surface scraper is used to remove the solids. The process 

is widely used in industrial applications where oily water is the source. The process is 

sensitive to air pressure and air / water mixture ratio, therefore high-tech process control 

philosophy is required. 

Enhanced sedimentation utilizing laminar flow devices, named “lamella sedimentation tanks” 

are effective in solid separation for municipal drinking water requirements from an 

engineering perspective. Therefore, for the Rundu WTP, lamella sedimentation tanks are 

proposed following coagulation and flocculation processes.    

Process Train 

Optimum turbidity and to some extent of colour removal can be achieved in flash mixing with 

polymer aid then followed by flocculation, sedimentation, and filtration. Flash mixing can be 

either accomplished with pipe contraction i.e., in-line mixing or flash mixing tank. The most 

cost-effective disinfection and THM control method will involve maintaining free chlorine 

residual in a chlorine contact tank upstream of the clear water tank, followed by chloramines 

in the tank and distribution system for desired residuals. When the iron concentration is 

exceeded periodically, potassium permanganate in the raw water line at the plant property 

will be used for oxidation and conversion into insoluble forms of ferric hydroxide for removal 

with turbidity. Filter backwash will have a backwash recovery system. 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 18 

 

In the sludge stream, as explained above two options are evaluated. In Option 1, sludge from 

sedimentation tanks and filter backwash will be transferred to sludge lagoons. In Option 2, 

filter backwash water recovery tank and gravity thickeners are proposed to thicken the sludge 

hence reduce the sludge flow and minimize the water loss. Sludge lagoons are designed in 

line with the design criteria and common operational approach. 

In this context, proposed process units including options for iron removal, is listed below: 

Water Stream 

• Iron Oxidation Options 

• Option 1: Cascade Aeration 

• Option 2: Chemical Oxidation with Potassium permanganate 

• Flash Mixing 

• Option 1: Flash Mixing Tank 

• Option 2: Pipe Contraction (in-line mixing) 

• Flocculation 

• Lamella Sedimentation 

• Rapid Granular Filters Dual Media Filters 

• Chlorine Contact Tanks 

• Clear Water Tank 

• High Service Pump Station 

Option 2 is recommended for water stream treatment considering lower CAPEX, less head 

loss and additional advantages of using KMnO4 as mentioned above in Iron Removal. 

Sludge Stream 

• Option A 

• 4 pieces, each with 4,000 m3 (i.e., 4,000 m2 in area) sludge ponds 

• Option B 

• Backwash Water Recovery Tank 

• Gravity Thickeners 

• 4 pieces, each with 2,000 m3 (i.e., 2,000 m2 in area) sludge ponds 

Option B has lower CAPEX, better sludge supernatant control through separating thick sludge 

from sedimentation and dirty backwash water, almost half of the land required for sludge 

drying (when considered very small surface area of gravity thickeners) and capability to 

doubling the entire plant for future capacity. Therefore, for sludge stream Option B is 

recommended. 

Buildings and Auxiliary Structures 

• Administration Building 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 19 

 

• Chemical Building 

• Chlorine Building 

The process options can be summarized as presented in Table 2-2 below. 

Table 2-2: Summary of Process Options 

Process Option 1A Option 1B Option 2A Option 
2B 

Cascade Aeration     

KMnO4 Dosing     

Flash Mixing Tank     

In-line Mixing     

Flocculation     

Lamella Sedimentation     

Dual Media Filtration     

Chlorine Contact Tank     

Clear Water Tank     

Backwash Water Recovery 
Tank 

    

Gravity Thickener     

Sludge Pond     

 

All processes used at the treatment plant are interrelated. As a result, a change in process 

operation in any one process unit may cause a change in other processes. In addition, the 

performance and optimum process design parameters of all processes are related to the raw 

water quality. The operational flexibility under variable raw water conditions will be 

achieved by providing multiple alternative chemical feed points and equipment with the 

versatility to accommodate variable raw water conditions. 

The process layout utilizes two identical process trains arranged in parallel. This essentially 

gives two plants, each providing half of the total capacity. There are two flash mixing units, 

four units of flocculation and sedimentation tanks and 6 units of filters. The plant can thus 

be operated with any single unit out of service. Furthermore, the plant can also be operated 

at ¼ and ½ capacity, if necessary. Two circular storage reservoirs with a total storage 

capacity of 4000 m3 are provided at the plant site. The treated water will be delivered to the 

distribution system by means of a high pump station to Rundu and Nkarapamwe. 

Operation and Maintenance 

Personnel 



 NamWater Rundu Purification Plant Upgrade 
 
 

21-0009 22 September 2022 Page 20 

 

The treatment facility will be operated by trained operators on a 7-days-per-week basis and 

in 4 shifts (1 shift for managing annual leaves, sick leaves, etc.). Supporting staff, including 

mechanics and electricians, will be provided on a 24-hour basis. The laboratory facility, the 

administration building, and equipment maintenance workshops shall be fully staffed in 

accordance with the requirements of the Water Resources Management Act Regulations 

(Annexure 4 and 5).  

Electrical Power 

Estimated total power requirements are 411 kW and 422 kW for Option 1A and 1B 

respectively, 398 kW and 409 kW for Option 2A and 2B. The before mentioned power 

requirement is only for the water treatment works. An additional power requirement of 

approximately 600kVA is required for the high-lift pump stations and 150kVA for the 

administration building. Provision for future standby power will be provided to enable the 

placement of diesel standby generation sets to be placed at the required positions. Please 

note that no diesel standby generator sets are planned to be placed at the facilities.  

Flood Hazard 

The entire areas of the proposed raw water pumping station and WTP are well above the 

1:100-year flood level which is 1068.50 meters above sea level (masl). Both sites are fully 

accessible under all weather conditions. 

Control Systems 

The supervisory control and data acquisition (SCADA) system shall be a fully automated 

control system to collect key, on-line quality parameters of raw and treated water and flow 

records of raw, filter feed, treated water, plant internal water use, and sludge lines. The 

operation of all pumps connected to SCADA system can be able to be selected from the 